FY710 SPARE PARTS BOOK

B
=



1. FRAME MISCELLANEOUS COVER COMPONENTS (1)

=

Ei



—. B 1. FRAME MISCELLANEOUS COVER COMPONENTS (1)

NO. Drawing NO. e Parts name Qty.
1 1-1 kAT E ARM SHAFT FRONT BUSHING 1
2 1-2 [#] 52 BE4T GB77 M4 X 4 GB77 M4 X4 FIXING SCREW 2
3 1-3 FWZ A Ua) HANDLE BRACKET GROUP (BACK) 1
4 1-4 Fi HANDLE 1
5 1-5 1R 52 4 3 X 6 NEEDLE PLATE LOCATION PIN(3X6) 2
6 1-6 24T GB/T845 ST2.9X6. GB/T845 ST2.9X6.5 SCREW 1
7 1-7 JF 134/ GB/T896 4 GB/T896 4 SPLIT WASHER 1
8 1-8 FRCRALE HD HANDLE BRACKET GROUP (FRONT) 1
9 1-9 124TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
10 1-10 TH 22 5 [y ik FRONT COVER GUIDING SHAFT 1
11 1-11 124TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 1
12 1-12 e FACE COVER 1
13 1-13 S THREAD CUTTER 1
14 1-14 FEPIES THREAD CUTTER HOLDER 1
15 1-15 B P CLAMP RING 1
16 1-16 4] RUBBER WASHER 3
17 1-17 G 2 P 42T RUBBER WASHER SCREW 3
18 1-18 B24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
19 1-19 124TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 1
20 1-20 o AR STRENGTHENING PLATE 1
21 1-21 o P A Y ALTITUDE ADJUSTING SPRING 1
22 1-22 S AL 4 ALTITUDE ADJUSTING RUBBER 1
23 1-23 JEEAR SOLEPLATE 1
24 1-24 B24TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
25 1-25 T EER LOWER COVER PLATE 1
26 1-26 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
27 1-27 “a SEWING BED COVER 1
28 1-28 SEh R4 AUXILIARY BED GROUP 1
29 1-29 AHBR R AUXILIARY BED COVER

30 1-30 GHBIR AUXILIARY BED

31 1-31 IR R R AUXILIARY BED CARD 1
32 1-32 WLEE SHELL 1
33 1-33 e E ARM SHAFT BACK BUSHING 1

B
=




'. FRAME MISCELLANEOUS COVER COMPONENTS (2)

19

20




—. BRI 2. FRAME

MISCELLANEOUS COVER COMPONENTS (2)

NO. Drawing NO. e Parts name Qty.
1 2-1 B ZEAR FRONT COVER PLATE 1
2 2-2 L IRAR CIRCUIT BOARD 1
3 2-3 JE4TGB/T845 ST2.9X5  |GB/T845 ST2.9X5 SCREW 3
6 2-6 Jash/ g1k i START/STOP BUTTON 1
7 2-7 IR REVERSE STITCH BUTTON 1
8 2-8 PRSIl THREAD TRIMMING BUTTON 1
9 2-9 o A O CONTROL KNOB LINK BASE 1
10 2-10 1247 GB/T818 M4 X8 GB/T818 M4X8 SCREW 2
11 2-11 J& ZEAR BACK COVER PLATE 1
12 2-12 H24T SCREW 3
13 2-13 5K AT SRR TENSION ADJUSTING COVER PLATE 1
14 2-14 W24] GB/T818 M3 X6 GB/T818 M3X6 SCREW 1
15 2-15 8RR T PRESSER FOOT LIFT WRENCH 1
16 2-16 A IR i PRESSER FOOT LIFT WRENCH SHAFT 1
17 2-17 15 IR 2 FLER AR PCB FOR SENSOR 1
18 2-18 B24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
19 2-19 R UPPER COVER PLATE 1
20 2-20 2RI 4R THREAD TRACE STICKER 1
21 2-21 L& UPPER COVER 1
22 2-22 B24TGB/T818 M4 X8 GB/T818 M4X8 SCREW 4
23 2-23 2 Hh4e THREAD SHAFT HOLDER 1
24 2-24 2R B 24 THREAD SHAFT HOLDER PIN 1
25 2-25 2N SPOOL CAP 1
26 2-26 4T GB/T845 ST2.9X6.5 [GB/T845 ST2.9X6.5 SCREW 2
27 2-27 SRtk 5 A AT WINDING DIRECTOR GROUP 1
28 2-28 s A e WINDING DIRECTOR

29 2-29 L SPRING

30 2-30 SRk G R IRET WINDING DIRECTOR SCREW

31 2-31 SR ana THREAD GUIDE DISC

32 2-32 X CLAMP RING

33 2-33 g WASHER

34 2-34 S s DIRECTOR MOUNTING BRACKET 1
35 2-35 1242 GB/T845 ST2.9X9  |GB/T845 ST2.9X9 SCREW 1
36 2-36 TP 4 SPEED CONTROL KNOB 1
37 2-37 2R AR CIRCUIT BOARD 1
39 2-39 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 3
40 2-40 SR WIRE HOLDER 1
41 2-41 B24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
42 2-42 LED4T LED LIGHT 1
43 2-43 LEDT & LED LIGHT COVER 1
54 2-54 SN THREAD GUIDE STICKER 1
55 9-55 s 5 [T INSULATION DIVIDER 1
56 2-56 Lo LCD screen 1
58 2-58 2R P BOBBIN DISC CLOSING RING 1
59 2-59 B # AR B iR FRONT COVER PLATE EXPANSION PLATE 1

B
=




3. THROAT PLATE COMPONENTS

17

1=

R



= BB 3. THROAT PLATE COMPONENTS

NO. Drawing NO. A HR Parts name Qty.
1 3-1 £HRG100 G100 NEEDLE PLATE 1
2 3-2 IR G210 G210 NEEDLE PLATE 1
3 3-3 AR B8 oS4 SHUTTLE COVER SWITCH KNOB 1
4 3-4 EARMR (M) DUSTING BRUSH (SMALL) 1
5 3-5 TEAR LG AR RIGHT LOCATION PLATE FOR SHUTTLE 1
6 3-6 B24TGB/T818 M2 X2 GB/T818 M2X2 SCREW 1
7 3-7 124TGB/T818 M2 X2 GB/T818 M2X2 SCREW 2
8 3-8 B24TGB/T818 M2X0.4 L=3 |GB/T818 M2X0.4 L=3 SCREW 1
9 3-9 ey | DUSTING BRUSH 2
10 3-10 JER 75 5t M R AR SHUTTLE COVER ELASTIC PRESSER PLATE 1
11 3-11 TEAR 2 AR LEFT LOCATION PLATE FOR SHUTTLE 1
12 3-12 W22 5T GB/T818 M2X 4 GB/T818 M2X4 SCREW 2
13 3-13 S8 THREAD GUIDER 1
14 3-14 AR NEEDLE PLATE 1
15 3-15 SRR R THREAD GUIDE PRESSER PLATE 1
16 3-16 Al THREAD PLATE SCREW 2
17 3-17 AR B SHUTTLE COVER 1
18 3-18 BT THREAD CUT BLADE 1

B
=




4. UPPER SHAFT & TAKE UP COMPONENTS

1=

®



VY. b#dERAF 4. UPPER SHAFT&TAKE UP COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 4-1 4 ARM SHAFT 1
2 4- AP b ARM SHAFT BALANCE WEIGHT 1
3 4-3 ERAY4X 20 LOCATION PIN(4X20) 1
4 4-4 Y ARM SHAFT CLOSING RING 1
5 4-5 B24TGB/T77 M6X4 GB/T77 M6X4 SCREW 2
6 4-6 S GRATING 1
7 4-7 10 Pl RUBBER RING 1
8 4-8 L Eh B R ARM SHAFT SYNCHRONOUS BELT PULLEY 1
9 4-9 i FEDD e e A ARM SHAFT SYNCHRONOUS BELT PULLEY LOCATION PIN 1
10 4-10 BEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
11 4-11 JF 4% 8 SPLIT WASHER 8 2
12 4-12 AL MOTOR BELT PULLEY 1
13 4-13 AL R A MOTOR BELT PULLEY PIN 1
14 4-14 BEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
15 4-15 JF 4% 8 SPLIT WASHER 8 1
16 4-16 Fhe HANDWHEEL 1
17 4-17 FhEHE HANDWHEEL LOCATION PIN 1
18 4-18 BEATGB/T77 M3X3 GB/T77 M3X3 SCREW 1
19 4-19 ELATIEAT NEEDLE ROD LINK LEVER 1
20 4-20 PhLRAT 444 THREAD TAKE UP LEVER GROUP 1
21 4-21 PR2E ih iR THREAD TAKE UP LEVER CRANK 1
22 4-292 PRERTEAT THREAD TAKE UP LINK LEVER 1
23 4-23 PRERAT 2R 1 THREAD TAKE UP LEVER GROUP 1
24 4-24 PR AT 4 THREAD TAKE UP LINK LEVER PIN 1
25 4-25 JF 4% 6 SPLIT WASHER 6 1
26 4-26 B PE 4 ELASTIC CLOSING RING 4 FOR SHAFT 2
27 4-27 PRERAT =3 THREAD TAKE UP LEVER CIRCLIP 1
28 4-28 B [E 25 ARM SHAFT SYNCHRONOUS BELT 1
29 4-29 L A B SPRING WASHER 1
30 4-30 BEATGB/T77 M5X5 GB/T77 M5X5 SCREW 2
31 4-31 PE4TGB/T818 M4 X 14 GB/T818 M4 X 14 SCREW 1
32 4-32 TR TENSION PULLEY HOLDER 1
33 4-33 IR E TENSION PULLEY 1
34 4-34 GANNEE] SPLIT WASHER 1
35 4-35 124TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1

#
©
=il




5. NEEDLE BAR & NEEDLE THREADER COMPONENTS

1

10 W



T EFAF. A3harskisetE 5. NEEDLE BARGNEEDLE THRADER COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 5-1 B A4 NEEDLE LEVER GROUP 1
2 5-2 g et NEEDLE CLAMP GROUP 1
3 5-3 FHRIRTF THREADING WRENCH 1
4 5-4 FRFAT THREADING WRENCH LEVER 1
5 5-5 B A E B AL NEEDLE LEVER LINK SHAFT GROUP 1
6 5-6 BT A NEEDLE LEVER LINK SHAFT 1
7 5-7 AR NEEDLE LEVER LINK PIN 1
8 5-8 AT 4 I8 4T GB/T77 MAX4[GB/T77 M4X 4 NEEDLE LEVER LINK PIN SCREW 1
9 5-9 EHAT K NEEDLE LEVER CLAMP RING 1
10 5-10 A FF % BIS4T GB/T77 M3X3 |GB/T77 M3X 3 NEEDLE LEVER CLAMP RING SCREW 1
11 5-11 e R A THREADER LOCATION PIN 1
12 5-12 ks A a0 s THREAD GUIDE BASE PIN 1
13 5-13 R i THREADING WRENCH TENSION SPRING 1
14 5-14 LA (4D THREADER (GROUP) 1
15 5-15 2% 5[] A R THREAD GUIDE BASE SPRING 1
16 5-16 L& NEEDLE 1
17 5-17 AT ES) 48 NEEDLE LEVER SWINGING RACK 1
18 5-18 F AR BN B 3R A NEEDLE LEVER SWINGING RACK SUPPORTING SHAFT 1
19 5-19 AR AL NEEDLE ROD SWINGING RACK LINK PIN 1
20 5-20 T 3. 2X6.5X0. 15 |WAVEFORM WASHER 1
21 5-21 B24TGB/T77 M3X3 GB/T77 M3X3 SCREW 1
22 5-22 JEO$4E 2 SPLIT WASHER 2 1
23 5-23 ORGP SUPPORTING SHAFT SPRING 1
24 5-24 AT SUPPORTING SHAFT ADJUSTING PIN 1
25 5-25 B2ATGB/T77 M4X 4 GB/T77 MAX4 SCREW 1
26 5-26 1R i 2 i AT NEEDLE LEVER OSCILLATING LINK CRANK 1
27 5-27 AT ISR A NEEDLE LEVER OSCILLATING PLATE GROUP 1
28 5-28 JF O $4H 3 SPLIT WASHER 3 1
29 5-29 124TGB/T818 M4 X6 GB/T818 M4X6 SCREW 1
30 5-30 PR [ E MR OSCILLATING LINK FIXING PLATE 1
31 5-31 R OSCILLATING LEVER 1
32 5-32 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
33 5-33 HI ARG 2 FRONT PLATE BRACKET 1
34 5-34 el CLOSING RING 1
35 5-35 B24TGB/T77 M3X3 GB/T77 M3X3 SCREW 1
36 5-36 LYy SEOA SWINGING RACK LR TENSION SPRING 1
37 5-37 P BT JG s SWINGING RACK FRONT-BACK TENSION SPRING 1
38 5-38 LR THREADING LEVER 1
39 5-39 PAAERYO X 8 SPRING PIN(2X8) 1
40 5-40 JF 4k 3 SPLIT WASHER 3 1

I




6. PRESSER MECHANISM & NEEDLE THROWING COMPONENTS

12 R



75. FEAFERA: 6. PRESSER MECHANISH& NEEDLE THROWING COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 6-1 TR RS B AL PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
2 6-2 MR AT THREAD SLACK LINK LEVER GROUP 1
3 6-3 GANSEEl R SPLIT WASHER 1
4 6-4 I TFoE LEAF SWITCH 1
5 6-5 FA LR IERT IR 15 AR THREAD SLACK LINK LEVER ADJUSTING PLATE 1
6 6-6 B24TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 1
7 6-7 ¥4 1R 2 1 PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
8 6-8 eI Iy SWINGING RACK TORSION SPRING 1
9 6-9 JF 4% 4 SPLIT WASHER 4 1
10 6-10 24T SCREW 2
11 6-11 124TGB/T818 M3 X5 GB/T818 M3X5 SCREW 1
12 6-12 I o 2z 2 oy LEAF SW MOUNTING BRACKET 1
13 6-13 JEFE PRESSER LEVER 1
14 6-14 JEAE S A PRESSOER LEVER GUIDE ROD 1
15 6-15 JF 4% 4 SPLIT WASHER 4 2
16 6-16 BEATGB/T77 MAX0.7 L=6  [GB/T77 M4X0.7 L=6 SCREW 1
17 6-17 BURITE CHAD BUTTONHOLE WRENCH (GROUP) 1
18 6-18 JEFF 3 PRESSER LEVER SPRING 1
19 6-19 JEAF S (B PRESSER LEVER GUIDE HOLDER (UPPPER) 1
20 6-20 BEETGB/T77 M5X6 GB/T77 M5X6 SCREW 1
21 6-21 JF 4% 4 SPLIT WASHER 4 1
22 6-22 R ) PRESSER LEVER GUIDE BRACKET (LOWER) 1
23 6-23 JEAT S 24800 F PRESSER LEVER GUIDE BRACKET COVER PLATE 1
24 6-24 JE AR PRESSER FOOT HANDLE 1
25 6-25 JEBIBET PRESSER FOOT SCREW 1
26 6-26 JER PRESSER FOOT 1
27 6-27 ) WASHER 1
28 6-28 B24TGB/T818 M3 X 10 GB/T818 M3X 10 SCREW 1
29 6-29 ERRE LINK PLATE BUSHING 1
30 6-30 B24TGB/T818 M3 X4 GB/T818 M3X4 SCREW 1
31 6-31 R AARIR OSCILLATING STOPPER RUBBER 1
32 6-32 12528 SWINGING RACK 1
33 6-33

34 6-34

35 6-35

36 6-36 Jii 5 IS AR REAR COVER MOUNTING LINK PLATE 1
37 6-37 124TGB/T818 M4 X6 GB/T818 M4X6 SCREW 2
38 6-38 JEAE S AL A PRESSER LEVER HOLDER GROUP 1
39 6-39 124TGB/T818 M4 X6 GB/T818 M4X6 SCREW 2
40 6-40 PEET AL CYCLOID NEEDLE MOTOR 1
41 6-41 124TGB/T818 M3 X4 GB/T818 M3X4 SCREW 2
42 6-42 AL MOTOR GEAR 1
43 6-43 B24TGB/T77 M3X3 GB/T77 M3X3 SCREW 2
14 6-44 AN AERR SWINGING RACK LINK PLATE 1
45 6-45 YRR A PLASTC WASHER 1
46 6-46 B24TGB/T818 M3X8 GB/T818 M3X8 SCREW 1
47 6-47 AN SWINGING TOOTH 1
48 6-48 JEO$4E 4 SPLIT WASHER 4 1
49 6-49 BN B AR OSCILLATING TOOTH LOCATION PLATE 1

13 W




7. FEED MECHANISM COMPONENTS

14 R



L. IERHSAE 7. FEED

MECHANISM COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 7-1 OGRS ECCENTRIC BUSHING 1
2 7-2 FAEEAH2 X8 SPRING PIN(2X8) 2
3 7-3 Ol B ECCENTRIC BUSHING 1
4 7-4 ko CAM 1
5 7-5 FERI2 X 12 SPRING PIN(2X12) 1
6 7-6 BRI AN FEED DOG ADJUSTING CRANK 1
7 7-7 P A ADJUSTING CRANK BUSHING 1
8 7-8 A A ADJUSIING CRANK SHAFT 1
9 7-9 A A JES R ADJUSTING CRANK BASE 1
10 7-10 AT A Bl ADJUSTING CRANK LINK SHAFT 1
11 7-11 [E 5EBBETGB/T77 M3X4  |GB/T77 M3X4 FIXING SCREW 1
12 7-12 B24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
13 7-13 GANREElCR) SPLIT WASHER 3 2
14 7-14 g WASHER 2
15 7-15 IRk FEED HOLDER 1
16 7-16 5Ll FEED SHAFT 1
17 7-17 JF % 7 SPLIT WASHER 7 1
18 7-18 el CLOSING RING 1
19 7-19 [E SEWBETGB/T77 MAX4  |GB/T77 M4X4 FIXING SCREW 2
20 7-20 Tk TEETH HOLDER BASE 1
21 7-21 R Y FEED OSCILLATING PIN(LEFT) 1
22 7-22 IERHESA R FEED OSCILLATING PIN(RIGHT) 1
23 7-23 g WASHER 2
24 7-24 [f 5EIB4T GB/T77 MAX4  [GB/T77 M4 X4 FIXING SCREW 2
25 7-25 W2 REM4 M4 NUT 2
26 7-26 PATIATGB/T818 MAX 14 [GB/T818 M4AX 14 ADJUSTING SCREW 1
27 7-27 T4 TOOTH HOLDER 1
28 7-28 TR TOOTH HOLDER PIN 1
29 7-29 ) WASHER 2
30 7-30 [f 5EIB4T GB/T77 MAX4  [GB/T77 M4 X4 FIXING SCREW 2
31 7-31 JT 4% 4 SPLIT WASHER 4 1
32 7-32 IR 3 FEED LEVER SPRING 1
33 7-33 BRI FEED DOG 1
34 7-34 LR A IEETGB/T818 M3X6  |GB/T818 M3X6 FEED DOG SCREW 2
35 7-35 LA FEED LEVER 1
36 7-36 B24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
37 7-37 IR B FEED OSCILLATING CRANK 1
38 7-38 R SPRING TENSION PIN 1
39 7-39 fr TENSION SPRING 1
40 7-40 IERHES AT FEED OSCILLATING SLIDE BAR 1
41 7-41 [E 5EWBETGB/T77 MAX4  |GB/T77 M4X4 SCREW 1
42 7-42 B24TGB/T818 M4 X 14 GB/T818 M4X 14 SCREW 2
43 7-43 IER LT FEED MOTOR MOUNTING BRACKET 1
14 7-44 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
45 7-45 BRI FEED BUSHING 1
46 7-46 BRI R R FEED BUSHING PRESSER PLATE 1
47 7-47 124TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
48 7-48 GiNNEE] SPLIT WASHER 1
49 7-49 Y WAVEFORM WASHER 1
50 7-50 g WASHER 1
51 7-51 it SPRING 1
52 7-52 V& P DROP TEETH BASE 1
53 7-53 IEEHES) FEED OSCILLATING SHAFT 1
54 7-54 hi TENSION SPRING 1
55 7-55 JT 4% 4 SPLIT WASHER 4 2
56 7-56 B L FEED MOTOR 1
57 7-57 ERL ALV FEED MOTOR GEAR 1
58 7-58 BEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
59 7-59 R AL BEAR FEED MOTOR LINK PLATE 1
60 7-60 FRASE B STOP BLOCK 1
61 7-61 & TORSION SPRING 1
62 7-62 BMRE RUBBER RING 1

15 I




63 7-63 JE4TGB/T845 ST2.9X5  |GB/T845 ST2.9X5 SCREW 1
64 7-64 g WASHER 1
65 7-65 W 2ET AXTAL SCREW 1
66 7-66 P A ] ELASTIC WASHER 1
67 7-67 ) WASHER 2
68 7-68 A A AXIAL SCREW 1
69 7-69 i SPRING 1
70 7-70 AERHE S R FEED OSCILLATING GEAR 1
71 7-71 ViR OSCILLATING TEETH PRESSER PLATE 1
72 7-72 hi g TENSION SPRING 1
73 7-73 PAAERY2 X 12 SPRING PIN(2X12) 1
74 7-74 pINREE]E SPLIT WASHER 1
75 7-75 6. 2X 13X 1 WASHER (6. 2 X 13X 1) 1
76 7-76 TREEHE (EFIRT) LOWER FEED KNOB(DROP TEETH WRENCH) 1
77 7-71 HE COLLAR 1

16 I




8. LOWER SHAFT & HOOK COMPONENTS

15 -

E VA



J\. Téh. MR LOWER SHAFT& HOOK COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 8-1 T4 LOWER SHAFT 1
2 8-2 FHEHE LOWER SHAFT BACK BUSHING 1
3 8-3 JF 4% 7 SPLIT WASHER 7 1
4 84 el CLOSING RING 1
5 8-5 B24TGB/T77 M4 X4 GB/T77 MAX4 SCREW 2
6 8-6 N EIERR 2 B T LOWER SHAFT SHUTTLE DRIVE GEAR 1
7 8-7 BEATMA X 4 M4 X4 SCREW 2
8 8-8 Fhh e LOWER SHAFT HOLDER 1
9 8-9 WA SCREW 2
10 8-10 T E R LOWER SHAFT SYNCHRONOUS BELT PULLEY 1
11 8-11 B24TGB/T77 M4X 4 GB/T77 MAX4 SCREW 2
12 8-12 PR SRR AR SHUTTLE SUPPORT SOLEPLATE 1
13 8-13 AR ST SHUTTLE SUPPORT 1
14 8-14 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
15 8-15 AR AL SHUTTLE GROUP 1
16 8-16 RS H SHUTTLE CORE GROUP 1
17 8-17 Rt SHUTTLE CORE COVER 1
18 8-18 R GLLEE SHUTTLE THREAD GUIDE 1
19 8-19 LA ADJUSTING SPRING A 1
20 8-20 RSB ADJUSTING SPRING B 1
21 8-21 R AT ADJUSTING SCREW 1
22 8-22 B2AT SCREW 1
23 8-23 g WASHER 1
24 8-24 IR HOOK BED GROUP 1
25 8-25 AR YL HOOK BED BODY GROUP 1
26 8-26 i lanviE CROCHET PROTECTION 1
27 8-27 BEATM2 X 3 M2X 3 SCREW 1
28 8-28 HIKJEMR HOOK BED SOLEPLATE 1
29 8-29 BEATM2 X 3 M2X 3 SCREW 1
30 8-30 IR HOOK BED BODY 1
31 8-31 IR HOOK BED PIN 1
32 8-32 6.2X9.5X0. 53 WASHER (6. 2 X 9. 5X0. 5) 1
33 8-33 W MAGNETIC WASHER 1
34 8-34 BEETGB/T77 MAX 4 GB/T77 M4 X4 SCREW 1
35 8-35 124TGB/T818 M3 X6 GB/T818 M3X6 SCREW 2
36 8-36 B24TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 4
37 8-37 FEAR e % PH 28 4R SHUTTLE REVOLVING RHEOSTAT GROUP 1
38 8-38 AR % PO B SHUTTLE SELECTOR RHEOSTAT 1
39 8-39 [H 25 5t 5 RHEOSTAT SPRING 1
40 8-40 A0 SPRING HOLDER 1
41 8-41 124TGB/T818 M2 X3 GB/T818 M2X3 SCREW 1
49 8-42 B24TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 1
43 8-43 BY 2B H IR THREAD TRIMMING SHAFT DAMPER 1
44 8-44 B24TGB/T818 MAX6 GB/T818 M4 X6 SCREW 2
45 8-45 6.2X9.5X0. 5 WASHER (6. 2 X 9. 5X0. 5) 1
16 8-46 B24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
47 8-47 Rt SHUTTLE CORE 1
48 8-48 FHipHE LOWER SHAFT FRONT BUSHING 1
49 8-49 THHE R R LOWER SHAFT BUSHING PRESSER PLATE 2

18 I




9. THREAD TRIMMER COMPONENTS (FOR G210)

,]7,

19 I



Ju. BILRELE 9. THREAD TRIMMER COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 9-1 YR i THREAD TRIMMING CAM 1
2 9-2 BEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
3 9-3 IRZN) e DRIVE CAM BASE 1
4 9-4 WERE M3 M3 NUT 2
5 9-5 124TGB/T818 M3X8 GB/T818 M3X8 SCREW 2
6 9-6 IRzl M Ee A DRIVE CAM BRACKET 1
7 9-7 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
8 9-8 KA & DRIVE CAM 1
9 9-9 A E B CAM DRIVE GEAR 1
10 9-10 FAEEHH2 X8 SPRING PIN(2X8) 1
11 9-11 B8 ™ il THREAD TRIMMING CAM SHAFT 1
12 9-12 BY 2R J] IR RE A A THREAD TRIMMING CUTTER BOTTOM BASE GROUP 1
13 9-13 [ SWINGIING RACK 1
14 9-14 JE T4 4 SPLIT WASHER 4 1
15 9-15 ) WASHER 1
16 9-16 FEAEE LINK LEVER ROLLER 2
17 9-17 PANSEETC SPLIT WASHER 1
18 9-18 HRE SPRING 1
19 9-19 S SUPPOET BASE 1
20 9-20 JE T4 4 SPLIT WASHER 4 1
21 9-21 IR B AT ZH A DRIVE LINK LEVER GROUP 1
22 9-22 JEO$4E 3 SPLIT WASHER 3 1
23 9-23 g WASHER 1
24 9-24 UK % A DRIVE LINK LEVER SPRING 1
25 9-25 BYLRIEFER THREAD TRIMMING LINK PLATE 1
26 9-26 JEIT44E 3 SPLIT WASHER 3 1
27 9-27 A28 T R THRADING HOOKER GUIDE PLATE 1
28 9-28 B24TGB/T818 M3 X6 GB/T818 M3X6 SCREW 3
29 9-29 ke (KD THREAD HOOKER (LONG) 1
30 9-30 HERI SASH TOOL 1
31 9-31 JT 4% 4 SPLIT WASHER 4 1
32 9-32 JJJEE CUTTER BASE 1
33 9-33 124TGB/T818 M3 X6 GB/T818 M3X6 SCREW 1
34 9-34 JIE CUTTER COVER 1
35 9-35 124TGB/T818 M3 X6 GB/T818 M3X6 SCREW 1
36 9-36 R D THREAD HOOKER (SHORT) 1
37 9-37 RS THREAD CUTTER 1
38 9-38 A THREAD JAMMING BRUSH 1
39 9-39 Rk LIFT HOOKER 1
40 9-40 JEO$5E 2 SPLIT WASHER 2 2
41 9-41 B3, 1X5.4X0.5 WASHER (3. 1 X 5. 4X 0. 5) 2
42 9-42 B24TGB/T818 M4X8 GB/T818 M4X8 SCREW 2
43 9-43 BYZE LS 48 THREAD TRIMMING MOTOR HOLDER 1
14 9-44 BY 2R Bl THREAD TRIMMING MOTOR 1
45 9-45 124TGB/T818 M3 X6 GB/T818 M3X6 SCREW 2
46 9-46 BYZR LV THREAD TRIMMING MOTOR GEAR 1
47 9-47 BEATM3 X 3 M3 X3 SCREW 2
48 9-48 L i CAM DRIVE WHEEL HOLDER 1
49 9-49 PEETM3 X 6 M3 X6 SCREW 2
50 9-50 e Ehvide RIGHT CAM DRIVING GEAR 1
51 9-51 B24TGB/T77 M3X3 GB/T77 M3X3 SCREW 2
52 9-52 34 AL B i PRESSER FOOT LIFT DRIVE GEAR 1
53 9-53 JF % 4 SPLIT WASHER 4 1
54 9-54 FHL AR CIRCUIT BOARD 1
55 9-55 124TGB/T818 M3 X5 GB/T818 M3X5 SCREW 1
56 9-56 16 5 PRESSER FOOT LIFT OSCILLATING ARM 1
57 9-57 JF 4% 4 SPLIT WASHER 4 1
58 9-58 g WASHER 1
59 9-59 124TGB/T818 M4X8 GB/T818 M4X8 SCREW 2
60 9-60 AT PRESSER FOOT LIFT LEVER 1
61 9-61 BRE NUT 1
62 9-62 WEREM2. 6 M2. 6 NUT 1

20 I




63 9-63 EOR uw e LEVER LINK SHAFT 1
64 9-64 EOR N eIk LEVER DRIVE PIN 1
65 9-65 EOA - TENSION SPRING 1
66 9-66 G EM R PRESSER FOOT LIFT UPPER LEVER 1
67 9-67 GARBE=1 ! SPLIT WASHER 4 1
68 9-68 PINREE]E SPLIT WASHER 2
69 9-69 S8 THREAD GUIDER 1
70 9-70 B24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
71 9-7 BYZR M E AT THREAD TRIMMING CAM LEVER 1
72 9-7 JEO$5E 3 SPLIT WASHER 3 1
73 9-7 I TORSION SPRING 1
74 9-74 P TENSION SPRING 1

21 |




10. THREAD TENSION COMPONENTS

,]9,

22 |



+. JeLRE4F 10. THREAD TENSTON COMPONENTS

NO. Drawing NO. e Parts name Qty.

1 10-1 & 28 3% B THREAD CLAMPER BASE 1
2 10-2 BER 2X18 SPRING PIN(2X18) 1
3 10-3 Je AR THREAD CLAMPING PLATE 2
4 10-4 AR AT ADJUSTMENT DISC SCREW 1
5 10-5 B2 REM3 M3 NUT 1
6 10-6 eI as WAVEFORM GASKET 1
7 10-7 FAZEHR THREAD SLACK PLATE 1
8 10-8 e LR R[] 72 B THREAD CLAMP MOUNTING BRACKET 1
9 10-9 Je L np THREAD CLAMP SPRING 1
10 10-10 Je LT B THREAD CLAMP ADJUSTING NUT 1
11 10-11 JeLkak iR A THREAD CLAMP TENSION ADJUSTING DISC 1
12 10-12 Je 2B 5K 1A TR THREAD CLAMP TENSION ADJUSTING PLATE 1
13 10-13 124TGB/T818 M3 L=4 GB/T818 M3 L=4 SCREW 1
14 10-14 W42 GB/T845 ST2.9X8  [GB/T845 ST2.9X8 SCREW 1
15 10-15 Hh THREAD TAKE UP SPRING 1
16 10-16 PRk e THREAD TAKE UP SPRING SEAT 1
17 10-17 Bh2R 5% HalB4T GB/T818 M3 X 20[GB/T818 M3 X 20 THREAD TAKE UP SPRING SEAT SCREW 1
18 10-18 W2 REM3 M3 NUT 1
19 10-19 124TGB/T818 M4 X 8 GB/T818 M4 X8 SCREW 2
20 10-20 HEEE CARE MARK 1
21 10-21 Je 285k S B A THREAD CLAMP TENSION HOLDER GROUP 1
22 10-22 Rk B THREAD CLAMP TENSION HOLDER 1
23 10-23 Je 285k )y Je bR THREAD CLAMP TENSION CLAMP PLATE 1
24 10-24 HRE SPRING 1
25 10-25 JF 4% 2 SPLIT WASHER 2 1
26 10-26 Je L5k I R TIAR THREAD CLAMP TENSION ADJUSTING PLATE 1
27 10-27 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
28 10-28 o 2R R S B BOBBIN WINDER TENSION DISC HOLDER 1
29 10-29 124TGB/T818 M3X6 GB/T818 M3X6 SCREW 1
30 10-30 Tk EE TENSION COVER HOLDER 1
31 10-31 AL TR A THREAD SLACK BRACKET GROUP 1
32 10-32 FALR B THREAD SLACK HOLDER 1
33 10-33 FAZEIEAR THREAD SLACK PRESSER PLATE 1
34 10-34 R SPRING 1
35 10-35 JF 4%k 2 SPLIT WASHER 2 1
36 10-36 g WASHER 1
37 10-37 B24TGB/T818 M3 X4 GB/T818 M3X4 SCREW 2
38 10-38 BE4TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
39 10-39 AERAT THREAD SLACK LEVER 1
40 10-40 HE TORSION SPRING 1
41 10-41 FALR A TR THREAD SLACK ADJUSTING PLATE 1
42 10-42 B24TGB/T818 M3 X 14 GB/T818 M3 X 14 SCREW 1
43 10-43 WEEE M3 M3 NUT 1
14 10-44 JEI$4E 3 SPLIT WASHER 3 1
45 10-45 FA LR 1R 1 B THREAD SLACK ADJUSTING BASE 1
46 10-46 HRE SPRING 1
47 10-47 I24TGB/T818 M3X 10 GB/T818 M3X 10 SCREW 1
48 10-48 HRBH I B AR LINKAGE SWITCH MOUNTING PLATE 1
49 10-49 BB IR LINKAGE SWITCH 1
50 10-50 IB4TGB/T845 ST2.2X9.5 [GB/T845 ST2.2X9.5 SCREW 1
51 10-51 124TGB/T818 M4 X 6 GB/T818 M4X6 SCREW 1
52 10-52 A LR 1R HH AR THREAD SLACK ADJUSTING CRANK 1
53 10-53 ML RET AXIEL SCREW 1
54 10-54 hi TENSION SPRING 1
55 10-55 SJ& 28 THI BR 535 A THREAD CLAMP PANEL COVER PLATE 1
56 10-56 BE4TGB/T818 M3 X5 GB/T818 M3X5 SCREW 2
57 10-57 2 THREAD GUARD HOOK 1
58 10-58

23 W




11. BOBBIN WINDER COMPONENTS

,2],

24 W



o GREGEE 1

BOBBIN WINDER COMPONENTS

NO. Drawing NO. A HR Parts name Qty.
1 11-1 IRET SCREW 2
2 11-2 BEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
3 11-3 Sk i R WINDING SEAT 1
4 11-4 JE 41 4 SPLIT WASHER 4 1
5 11-5 LR FULL— ADJUSTING PULLEY 1
6 11-6 B24TGB/T818 M3 X 25 GB/T818 M3X 25 SCREW 1
7 11-7 W LRI BN T KL 2ER FULL THREAD LINKAGE SWITCH MOUNTING PLATE 1
8 11-8 BE4TGB/T818 M3X6 GB/T818 M3X6 SCREW 1
9 11-9 SRLR i JRE ik 2 WINDING SEAT GEAR RACK 1
10 11-10 W2 REM3 M3 NUT 1
11 11-11 I TORSION SPRING 1
12 11-12 H2ET SCREW 1
13 11-13 Seek AR [H e 8 WINDER FIXED MOUNT 1
14 11-14 sSeekmma s WINDING ELECTRONIC CONTROL GROUP 1
15 11-15 SRk HLpL WINDING MOTOR 1
16 11-16 SRR EN T R WINDING LINKAGE SWITCH 1
17 11-17 124TGB/T818 M3 X4 GB/T818 M3X4 SCREW 2
18 11-18 U PSR ¥ POWER CABLES 1
19 11-19 Lol WINDING SHAFT 1
20 11-20 e TUBE 2
21 11-21 LS 2R MOTOR CABLE 1
22 11-22 B24TGB/T818 M2 X8 GB/T818 M2X8 2

25 I



12. POWER SUPPLY & MAIN MOTOR COMPONENTS

27 -33

- 23 -

26 I



+ L A

12. POWER SUPPLY& MAIN MOTOR COMPONENTS

NO. Drawing NO. A HR Parts name Qty.
1 12-1 124TGB/T818 M4 X6 GB/T818 M4X6 SCREW 1
2 12-2 ML MAIN MOTOR 1
3 12-3 A FUPLIE 2 AR MIAN MOTOR FIXING PLATE 1
6 12-6 H2ET SCREW 2
7 12-7 T H LR MAIN MOTOR PAD 1
8 12-8 F L IR MAIN MOTOR FIXING ADJUSTING PLATE 1
9 12-9 BN MIAN MOTOR BELT PULLEY 1
10 12-10 AL MIAN MOTOR FAN 1
11 12-11 JT 4% 4 SPLIT WASHER 4 1
12 12-12 [f 5EIB4T GB/T77 MAX4  [GB/T77 M4 X4 FIXING SCREW 2
13 12-13 124TGB/T818 M5 X 10 GB/T818 M5X 10 SCREW 2
14 12-14 E L NGE MAIN MOTOR SYNCHRONOUS BELT 1
15 12-15 JE£TGB/T818 M4 X 10 GB/T818 M4 X 10 SCREW 4
16 12-16 YR POWER GROUP 1
17 12-17 AP ON/OFF SWITCH 1
18 12-18 i Jo RECEPTACLE 1
19 12-19 FE R LB £ POWER BOX 1
20 12-20 HH 2Rk CABLE CLIP 1
21 12-21 B24TGB/T845 ST2.9X6.5 |GB/T845 ST2.9X6.5 SCREW 2
22 12-22 4T GB/T845 ST2.9X6.5 [GB/T845 ST2.9X6.5 SCREW 1
23 12-23 FEL B RE POWER RECEPTACLE BOX 1
25 12-25 G4 CABLE 1
26 12-26 325 il 88 4 £ L CONTROLLER SOCKET 1
27 12-27 it BINDING TAPE 1
28 12-28 HE TUBE 1
29 12-29 EHHLEIZR MAIN MOTOR LEAD WIRE 1
32 12-32 A EIM4 M4 WASHER 1
33 12-33 i BINDING TAPE 1
34 12-34 CEV/ESY POWER CORD

35 12-35 e FOOT CONTROLLER

2T |




